10.1.1 JHS-2200A Mast Assembly — Exploded View




10.1.2 JHS-2200A Mast Assembly — Parts List

Index No Part No Description Size Qty
T JHS2200-1............... 0 2
e JHS1100-2............... AJUSTING SCrEW..... ..ttt 2
L T JHS2200A4 ............ Mounting Plate ... 1
S JHS2200A-5 ............ SNAP RING ... KC10] 1010 ¢ P 6
S JU JHS2200A-6 ............ FOrk Shaft........cooooiii 1
T SB-14MM................. Steel Ball..............cooovvi I 100 ] o o PO 4
8 JHS2200A-8 ............ Steel Ball HOUSING ...t 4
S TR JHS2200A-9 ............ SNAP RING ... 16211 011 o P 4
10, BB-6206Z7 .............. Ball Bearing.....ccccoevviiiiiiiiiiiieeeiieeee e 6206-2Z...........cccevve.. 4
1 JHS2200A-11 .......... GUIAE ROIIEN ... 4
12,0 JHS1100-13A .......... Rubber Grip Handle.............coo i 2
13 TS-1551041............. Lock Washer ........cooiiiiiiiiiii e, MM 16
14............ TS-1503021............. Socket Head Cap Screw...........ccccevvvvvviveeeninnnnnn, M6X10.....coeeeeeeeieee. 16
15 TS-1551061............. Lock Washer ........cooiiiiiiiiiii e, 8mm..... 2
16 i TS-1504011............. Socket Head Cap Screw............cccevvvvvvvvieeninnnnnn, M8X10 ..., 2
17 e JHS2200-17............. Bar . 1
18 e JHS2200-18............. MIaSt .. 1
19, JHS1100-17............. SNApP RING ..o 200] 1010 o P 4
20...cccee JHS2200-20............. Front WHeEel AXIE.........uuuiiiiiiiiiiiiiiiiiiiiiitiiiieiiiiie e eeneneasseeseeneennnnnes 2
21 e JHS1100-18............. DUSE CaD oo 8
22 BB-6204Z7 .............. Ball Bearing..........ccooeeiiiiii 6204-2Z.................... 10
23 e JHS1100-20............. Front WHEEL.......uiiiiiiiiiiiiiiiii s 2
24A ... JHS2200-24A .......... [0 QO yTo o =T o =Y [ ERRTR 1
24B .......... JHS2200-24B .......... Right QUG LEG ... uueiieiiiieeii e 1
25 i TS-154010............... HexX NUE.....oooi e, M16.....cooeeeeeieee. 4
26 TS-155110............... Lock Washer ..o, 16mm. ., 4
27 e JHS2200A-27 .......... Hex Head Bolt..........ccuviiiiiiiiiiiiieeee M16x140.................... 4
28 TS-1550031............. FlatWasher..........ccooooii i, Smm..... 6
29 TS-1551031............. Lock Washer ..o, Smm.... 6
30 TS-1502031............. Socket Head Cap Screw...........cccccvvvvvveiieeennnnnnnn. MEX12 . 6
Y I JHS2200-31............. Steel FENCE ..o 1
32 TS-2310181............. HexX NUE.....oooo i, L 4
33 TS-155010............... FlatWasher.........ccooooii i, 16mm .., 4
3. JHS1100-35............. Chain ..o 05B-1x15mm.............. 2
35 . JHS1100-59............. Chain WhEEL.....cco o 2
36....cccen. JHS1100-11............. SNAP RING . V4 011 o DO 2
37 JHS1100-60............. Chain Wheel Bracket ... 1
38 JHS1100-61............. SPring Pin....o e @8x50mm.......ccceeeeee. 1
39 TS-1503021............. Socket Head Cap Screw...........cccccvvvvvveiveeennennnnn, MBX10 ... 1
40............. TS-1490051............. HeX Cap SCreW ....cooovveiieiiiii e, M8X30 ...ceeeeeeeeieiiiiann. 2
41 i TS-1541031............. Nylon Lock Hex Nut............cooooii, M8 4
42 ... JHS1100-65............. ROIIEE . 1
43.....nee JHS1100-42............. Foot Pedal.........cooooiiiii 1
44............. JHS2200A-44 .......... RUBDEr Grip. oo 1
45 .. ... JHS2200A-45 .......... Clevis Pin ... 8x40mMm ....coevvvvveeeenn. 1
46............. JHS2200A-46 .......... Cotter Pin......ceeee e 2.5x12mm ......coeeeeeee. 1
47 e JHS1100-45............. ROIEr PiN .. 1
48............. JHS1100-46............. Bushing ..., 1715 e, 1
49............. JHS1100-47............. ROIIET . 1
50, JHS1100-51............. ROIEI AXIE ... 1
51 JHS2200A-51 .......... SPring Pin...i e 4X10MM ccovveeeeeeeeeeeee 2
52 JHS1100-49............. BUShING ...t 1608....ccovvvvveiiiiieeeee, 2
53 JHS1100-50............. FOOU LEVET ... e 1
54........... JHS2200A-54 .......... SNapP RING ... 16MM . 3
55 . JHS1100-52............. SPring Pin...o e B4x22mm........ccceeee... 2



Index No Part No

56...c........ JHS1100-53.............
Y ST JHS1100-54.............
58 JHS1100-55.............
................. JHS2200A-RCA .......
59, JHS2200A-59 ..........
60............. JHS2200A-60 ..........
61.cccennnn. JHS2200A-61 ..........
62...cen.... TS-1541011.............
63..ccennn.n JHS1100-56A ..........
64............. JHS1100-57.............
65..cceeenn.. JHS2200A-65 ..........
66............. JHS1100-58.............
67..cccunn... JHS1100-66.............
68...ccnee... JHS1100-64.............
69...cen... JHS2200A-69 ..........
70..ccn.... JHS2200A-70 ..........
Tl BB-6005...................
T2..ccun....... JHS2200A-72 ..........
T3, JHS2200A-73 ..........
T4............. JHS1100-75.............
75, JHS1100-76.............
76..cccn....... TS-1550061.............
TT ... JHS2200A-77 ..........
78, JHS2200A-78 ..........
79, TS-2361141.............
80...cnee... TS-155009...............
81 . JHS1100-83N ..........
82, JHS1100-85N ..........
83 JHS1100-44.............
84............. JHS1100-63.............
85..nn. JHS1100-69.............
129........... TS-1540081.............
130........... TS-1492051.............
131.......... JHS2200A-131 ........
132........... JHS1100-72A ..........
................. PT2748J-JET...........
................. JHS2200A-ID...........
................. JWS-FW ...
................. JWS-LCW................

Description Size Qty
0] |1 SRR 1
YT RS 1
SPring Pin....o e @6x30Mmm.......cceeeeeeen. 1
Release Chain Assembly (includes #59 thru 61) ..................oe oo, 1
Release RO ........ii e 1
Chain oo 1
ANCNOE BOIL..... e 1
Nylon Lock Hex Nut............ccooi, M5, 1
[ F= T Lo 1SR 1
=] oYt (] To IS o] 1 o SRR 1
ST o] 1 o OO PURRRR 1
SPring Pin... e B4x30mm.......ccceeeeeen.. 3
Shaft oo 1
Handle Pin.... e 1
BUShing .....cooooiii 18x16x15mm.............. 2
Ball Bearing........coooovveiii 32906........ccovviiiiiiinn 2
Ball Bearing.........ooooovviiii 6005......ccooviiiiii 2
Hex NUb....oo e, M8 4
DUSE AP 1o 2
FOOU Brake. .....ooeeeiiiiee e 2
1S (o] o 11 U o PSRRI 2
FlatWasher..........cooooi i, 8mm...... 4
N T g T gl = o ]| PR 2
HeX Cap SCreW ....cooevvvieeiiieeeeeee e M14x15......cone. 4
Lock Washer ........cooiiiiiiiiii e, 14mm .., 4
FlatWasher..........ccoooo i, 14mm.., 4
WHEEI AXIE ... e 2
WEEL. ... e 2
SpPring Pin....o e @3x30mMm.......cceeeeeenn. 1
Shaft oo 1
ST o] 14 o PP RERRR 1
HexX NUt ..., MA2 4
HeX Cap SCreW ....oooovviieiiiie e M12x50........cooevvnnnnnn. 4
BUSHING .. 2
WHEEI COVET ...ttt e e eeeeeeeeeeensneeees 2
JET LOgOo Label .....ccovviiiiiiiiiiiiiiieiiiiiiieeeeeeee 2-5/8" x 7-1/2"............. 2
ID/Warning Label..........cooii e 1
Fork Warning Label ..............uuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiii 2
Load Center Warning Label ..............eoiiiiiiiiiiiiiiiieeee e 1
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10.2.1 JHS-2200A Pump Assembly — Exploded View
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10.2.2 JHS-2200A Pump Assembly — Parts List

Index No

109..........
110..........
M1
M2.........
113
114...........
1156......ee
116...........
M7
118..........

Part No

JHS2200A-PA
JHS1100-86...
JHS1100-87...
JHS1100-88...
JHS1100-89...
JHS1100-90...
JHS1100-91...
JHS2200A-92

SB-4MM.........
JHS1100-96...
JHS1100-95...
JHS1100-94...
JHS1100-98...
JHS1100-99...
JHS1100-110.
JHS1100-111.
JHS1100-112.
JHS1100-113.
JHS1100-114.
JHS1100-115.
JHS1100-116.
JHS1100-117.

JHS2200A-107 ........

SB-6MM.........
JHS1100-120.
JHS1100-121.
JHS1100-122.

JHS2200A-112 ........

JHS1100-123.

JHS2200A-114 ........
JHS2200A-115 ........
JHS2200A-116 ........

JHS1100-107.

JHS2200A-118 ........

TS-1540061...

JHS2200A-120 ........
JHS2200A-121 ........
JHS2200A-122 ........
JHS2200A-123 ........
JHS2200A-124 ........
JHS2200A-125 ........
JHS2200A-126 ........

JHS1100-43A

JHS2200A-128 ........
JHS2200A-133 ........

JHS2200A-RK

Description Size Qty
Pump Assembly (includes #86-133).........ccccuuiiiiiiiiiiiiiieeeee e
= o )| SRR TR 1
SPIHNG CaAp oo 1
ST o] 1 o PO PPRERRR 1
Dust Seal *.....oooiviiiiii e 20x28x6mm................ 1
U-RiNG ™ e 20x28x5mm................ 1
U0 0¥ o SR 1
PlUNger PiStONn .......coooiiiiii 1
Steel Ball........ooviiiiii e AMM . 2
1S o] 1 o PR 1
AJUSTING SCrEW..... .ttt 2
1S o] 1 o SRR 1
Back-Up RiNG *....ooiie e 18x24x1.25mm........... 1
U-RiNG ™ e 18x25x5mm................ 1
AT T = PP PPPPPPPPPPPPPPPRt 1
Dust Seal *......ooiiiiiii e 32x40x5.5mm............. 1
L0707 PR 1
O-RiNG ™ e 63x3.55mm ................ 1
O-RiNG ™ e 31.5x3.55mm.............. 1
U-RiNG ™ e 32x40x5.5mm............. 1
RaM PiStON. ... 1
OIlPIUG oo M8BX10 ... 1
PUMP BOY ... 1
Steel Ball ... BMM ... 2
SPHNG BaSE... e 1
ST o] 1 o SRR 1
AJUSEING SCrEW........eiieiiiiee et e e 1
O-RiNG ™ e 11.6x2.4mm ......coeeee. 1
REHET PIUG ... et 1
BUSHING .. 1
ST o] 1 o TP PRRPR 1
VaIVe STEM ..o 1
O-RiNG ™ e 13.2x2.65mm.............. 2
AV 2= 1A= o (o TUE= ] o o 1
HexX NU.....ooo M8, 1
COUPIET . 1
ST o] 14 o T PPRRPR 1
VaIVe SEEM ..o 1
O-RiNG ™ e 7.5%X1.8mm .....oooveeennn. 2
O-RiNG ™ e 19x2.65mm ................ 1
Release PlUg ... 1
L0710 3 PP 1
SpPring Pin....e e O8x45mm ... 1
SCIEW ..ttt a e MBXS0 ....ccoeeieiieeee, 1
O-RiNG ™ oo 5.7x1.9mm ... 2
Pump Repair Kit (includes items marked with *)..........ccccccciiiiiiiiin.
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